
Serial No.4316 - 
Checked By:

     Tech
     Date

Box 1 - 1715 Wt:  29 lbs.  Dim:  13"x 21"x 28"
Part No. Description Quantity Yes Remarks

1 1715DISP RDP142 Monochrome LCD Display 1
2 000-146-600 Fuse 61NM 5A 2 sub SP03-14301
3 000-802-081 Tapping Screw M5 x 20 4 sub CP03-25101
4 000-804-742 Washer Head Screw M4 x 20 4 "
5 000-147-564 Power Cable Assembly 3.5M 1
6 000-148-149 Mntg. Template for Bulkhead MT Disp 1
7 000-148-148 Mntg. Template for Flush MT Display 1
8 OME-351-40Z Operator's Manual 1
9 100-298-472 Knob Bolt 2
10 100-305-820 Mounting Bracket 1
11 100-308-440 White Plastic Front Cover 1
12 100-323-880 Flush Mounting Sponge 1
13 RSB0095-076 RSB0095-076 Radome w/ 2.2kw Xcvr 1
14 000-146-570 EMI Core RFC-H13 1 sub CP03-25301
15 000-862-308 Hex Bolt M10 x 25 4 "
16 000-881-448 Washer Head Screw M4 x 15 1 "
17 100-302-450 EMI Core Fixing Plate 1 "
18 000-129-609 Signal Cable Assembly 10M 1 15M & 20M available

rev 3-31-08
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